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ITEM | PART NO. DESCRIPTION QY. WEIGHT REVISIONS
T [ MC-RM3060-3 Monoplole Ringmount 30™-60" 1 262.40 LBS @ RE. &b e Freem
2 | MTI97H HARDWARE KIT (NEXT ITEM) 3 B UPDATE MI216NSH ACG | 12/07/05
" " C UPDATE RINGMOUNT AND WEIGHTS MSM 01/21/13
i I\GA'?{%\‘;QO“.]A\ 5/8 éz:;{ﬁefé\égpgg:gl: E{LI{/’T\SQS) ]32 6023824L|_BBSS D 8000007579 NEW RINGMOUNT WELDMENT DESIGN RJC 04/16/15
S | MT216NSH HARDWARE HIT (ITEMS 6-8) 3
6 | MT216.13 CENTER BRACKET 3 11.80 LBS
7 | GUB-53560 5/8" X 3-5/8" X 6" GALV U-BOLT 6 1.30 LBS
8 | MT-547-126 ©3.5" O.D. X 126 PIPE 3 81.21 LBS
9 | GUB-5456 5/8' X 4-5/8" X 62" GALY U-BOLT 6 1.43 LBS
PART LIST FOR USE WITH T-FRAME MC-K10L-B
T-FRAME # PIPE # DESCRIPTION Qry T,'VFEFTQ'\:E
MC-K10L-B - - 0 | 72371BS
MC-K10L-6-72  |MT-651  |2-3/8" O.D. X 72" GALVPIPE | 6 | 923.0LBS
MC-K10L-6-96  |MT-651-96 |2-3/8" O.D. X 96" GALVPIPE | 6 | 966.6 LBS
MC-K10L-9-72  |MT-651  |2-3/8" O.D. X 72" GALVPIPE | 9 |1022.7LBS
MC-K10L-9-96  |MT-651-96 |2-3/8" O.D. X 96" GALVPIPE | 9 |1088.1LBS
MC-K10L-12-72 |MT-651  |2-3/8" O.D. X 72" GALV PIPE | 12 | 1122.3LBS
MC-K10L-12-96 |MT-651-96 [2-3/8" O.D. X 96" GALV PIPE | 12 | 1209.6 LBS
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DESCRIPTION

WEIGHT

|
PART NO. QY.
MC-RM3060-3 Monoplole Ringmount 30"-60" 1 262.40 LBS
MT197H HARDWARE KIT (NEXT ITEM) 3
GB-0524A 5/8" X 2-1/2" GALV. BOLT KIT (A325) 12 0.32 LBS
MT197.01 36" SINGLE SUPPORT ARM 3 62.84 LBS
MT216NSH HARDWARE KIT (ITEMS 6-8) 3
MT216.13 CENTER BRACKET 3 11.80 LBS
GUB-53560 5/8" X 3-5/8" X 6" GALV U-BOLT 6 1.30 LBS
MT-219-H HARDWARE KIT (Next 3 ltems) 6
MT21701 PIPE MOUNT PLATE 6 7.93 LBS
MT-547-126 $3.5"0.D. X 126 PIPE 3 81.21 LBS
MT-XXXX 2-3/8" O.D. PIPE (SEE TABLE) 6 -
GUB-4356 1/2" X 3-5/8" X 6" GALV U-BOLT 12 0.82 LBS
GUB-5456 5/8" X 4-5/8" X 6'2" GALV U-BOLT 6 1.43 LBS
GUB-4240 1/2" X 2-1/2" X 4" GALV U-BOLT 12 0.56 LBS

PART LIST FOR USE WITH T-FRAME MC-K10L-6 SERIES

T-FRAME

T-FRAME # PIPE # DESCRIPTION Q1Y WEIGHT
MC-K10L-B - - 0 723.7 LBS
MC-K10L-6-72 MT-651 2-3/8" O.D. X 72" GALV PIPE 6 923.0 LBS
MC-K10L-6-96 MT-651-96 |2-3/8" O.D. X 96" GALV PIPE 6 966.6 LBS
MC-K10L-9-72 MT-651 2-3/8" O.D. X 72" GALV PIPE 9 |1022.7LBS
MC-K10L-9-96 MT-651-96 |2-3/8" O.D. X 96" GALV PIPE 9 [1088.1LBS
MC-K10L-12-72 |MT-651 2-3/8" O.D. X 72" GALV PIPE 12 | 1122.3LBS
MC-K10L-12-96 [MT-651-96 [2-3/8" O.D. X 96" GALV PIPE 12 | 1209.6 LBS
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WEIGHT

| |
PART NO. DESCRIPTION QTY.
MC-RM3060-3 Monoplole Ringmount 30"-60" 1 262.40 LBS
MT197H HARDWARE KIT (NEXT ITEM) 3
GB-0524A 5/8" X 2-1/2" GALV. BOLT KIT (A325) 12 0.32 LBS
MT197.01 36" SINGLE SUPPORT ARM 3 62.84 LBS
MT216NSH HARDWARE KIT (ITEMS 6-8) 3
MT216.13 CENTER BRACKET 3 11.80 LBS
GUB-53560 5/8" X 3-5/8" X 6" GALV U-BOLT 6 1.30 LBS =
MT-219-H HARDWARE KIT (Next 3 ltems) 9
MT21701 PIPE MOUNT PLATE 9 7.93 LBS o
MT-547-126 $3.5"0.D. X 126 PIPE 3 81.21 LBS o
MT-XXXX 2-3/8" O.D. PIPE (SEE TABLE) 9 - °
GUB-4356 1/2" X 3-5/8" X 6" GALV U-BOLT 18 0.82 LBS
GUB-5456 5/8" X 4-5/8" X 6'2" GALV U-BOLT 6 1.43 LBS
GUB-4240 1/2" X 2-1/2" X 4" GALV U-BOLT 18 0.56 LBS l;/ /a“
-«
B !
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PART LIST FOR USE WITH T-FRAME MC-K10L-9 SERIES o //;],.i [ [} 7
| f
T-FRAME # PIPE # DESCRIPTION QrY I,'VFEFTQ'\STE
MC-K10L-B - - 0 | 72371LBS
MC-K10L-6-72  |MT-651  [2-3/8" O.D. X 72" GALVPIPE | 6 | 923.0LBS
MC-K10L-6-96  |MT-651-96 [2-3/8" O.D. X 96" GALVPIPE | 6 | 966.6 LBS
MC-K10L-9-72  |[MT-651  |2-3/8" O.D. X 72" GALVPIPE | 9 |1022.7LBS
MC-K10L-9-96  |MT-651-96 [2-3/8" O.D. X 96" GALVPIPE | 9 |1088.1LBS
MC-K10L-12-72 |MT-651  |2-3/8" O.D. X 72" GALVPIPE | 12 | 1122.31BS
MC-K10L-12-96 |MT-651-96 [2-3/8" O.D. X 96" GALV PIPE__| 12 | 1209.6 LBS
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| | -
PART NO. DESCRIPTION QTY. WEIGHT
MC-RM3060-3 Monoplole Ringmount 30"-60" 1 262.40 LBS b
MT197H HARDWARE KIT (NEXT ITEM) 3
GB-0524A 5/8" X 2-1/2" GALV. BOLT KIT (A325) 12 0.32 LBS
MT197.01 36" SINGLE SUPPORT ARM 3 62.84 LBS
MT216NSH HARDWARE KIT (ITEMS 6-8) 3
MT216.13 CENTER BRACKET 3 11.80 LBS
GUB-53560 5/8" X 3-5/8" X 6" GALV U-BOLT 6 1.30 LBS
MT-219-H HARDWARE KIT (Next 3 ltems) 12
MT21701 PIPE MOUNT PLATE 12 7.93 LBS
MT-547-126 $3.5"0.D. X 126 PIPE 3 81.21 LBS
MT-XXXX 2-3/8" O.D. PIPE (SEE TABLE) 12 -
GUB-4356 1/2" X 3-5/8" X 6" GALV U-BOLT 24 0.82 LBS
GUB-5456 5/8" X 4-5/8" X 6'2" GALV U-BOLT 6 1.43 LBS
GUB-4240 1/2" X 2-1/2" X 4" GALV U-BOLT 24 0.56 |LBS

PART LIST FOR USE WITH T-FRAME MC-K10L-12 SERIES

T-FRAME

T-FRAME # DESCRIPTION QrY WEIGHT
MC-K10L-B - - 0 723.7LBS
MC-K10L-6-72 MT-651 2-3/8" O.D. X 72" GALV PIPE 6 923.0LBS
MC-K10L-6-96 MT-651-96 [2-3/8" O.D. X 96" GALV PIPE 6 966.6 LBS
MC-K10L-9-72 MT-651 2-3/8" O.D. X 72" GALV PIPE 9 11022.7LBS
MC-K10L-9-96 MT-651-96 [2-3/8" O.D. X 96" GALV PIPE 9 |1088.1LBS
MC-K10L-12-72 |MT-651 2-3/8" O.D. X 72" GALV PIPE 12 | 1122.3LBS
MC-K10L-12-96 |MT-651-96 |2-3/8" O.D. X 96" GALV PIPE 12 | 1209.6 LBS
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